
Tolomatic • URL: http://www.tolomatic.com • Email: help@tolomatic.com • Fax: (763) 478-8080 • Toll Free: 1-800-328-2174

Parts Sheet
1800-4005_01_VRXpsOBS

VRX 1825 Vane Rotary Actuators
2-1/2 inch (64 mm) Bore 
Models:  1825-0110, 1825-0111, 1825-0112, 
 1825-0113, 1825-0114, 1825-0115

1 3

42 5

7

6

8

9

10

11

1825 - 2 1/2" BORE
100  ROTATION

1 3

2 4 5

6
7

8

9

10

11

1825 - 2 1/2" BORE
280  ROTATION

100° Rotation, Dual Vane

280° Rotation, Single Vane

100° 280°

ITEM PART NO. DESCRIPTION 18
25

-0
11

0 
18

25
-0

11
4

18
25

-0
11

1

18
25

-0
11

2 
18

25
-0

11
5

18
25

-0
11

3

1 18251128 Flat Head Cap SCrew 8 8 8 8
2 1825-1125 SHOUlder NUt 8 8 8 8
3 1825-1106 BearING COVer 2 2 2 2
4 1825-1107 Ball BearING 2 2 2 2
5 1825-9035 Head KIt, dual Vane 2 2 - -

1825-9036 Head KIt, Single Vane - - 1 1
1825-9037 Head KIt, Single Vane - - 1 1

6 1001-1131 O-rING 2 2 2 2
7 1825-1103 O-rING 2 2 2 2
8 1825-9053 StatOr 2 2 1 1
9 1825-9052 rOtOr, dual Vane, dual Shaft 1 - - -

1825-9069 rOtOr, dual Vane, Single Shaft - 1 - -
1825-9061 rOtOr, Single Vane, dual Shaft - - 1 -
1825-9059 rOtOr, Single Vane, Single Shaft - - - 1

10 1825-1145 tUBe 1 1 1 1
11 1825-1118 tIe rOd 4 4 4 4

MODEl 
NuMBER ROTATION

VANE / 
STATOR

ShAfTS 
AVAIlABlE OPTION

1825-0113 280° Single Single

1825-0112 280° Single dual

1825-0111 100° dual Single

1825-0110 100° dual dual

1825-0115 280° Single Single adjustable Stops

1825-0114 100° dual Single adjustable Stops

Pneumatic Service: the VrX 
actuator should be operated with 

100 pSI maximum pneumatic service 
lubricated with a non-detergent Sae 30 

weight oil.

Axial loading: Heavy end thrust loading of the actuator 
shaft is not recommended. Use an isolating coupling which 

takes the load and does not distribute it to the actuator shaft.

Internal Stops: do not use internal stops to stop rotation except with 
loads whose combined weight and speed do not generate more than 
0.70 inch-pounds (0.08 Newton-meters) of kinetic energy. Backlash 
(lost motion) between the shaft and load should be avoided.

External Stops: external stops are recommended for higher inertia loads 
to avoid vane and stator damage. Stops should be securely mounted 
to machine framework.

DiscontinueD 
ProDuct style or 
size. Parts sheet 
is for reference 
use only.



3800 County Road 116, Hamel, MN 55340
http://www.Tolomatic.com • Email: Help@Tolomatic.com
Phone: (763) 478-8000 • Fax: (763) 478-8080 • Toll Free: 1-800-328-2174

8

© 2011 tolomatic 201102081128

Information furnished is believed to be accurate 
and reliable. However, Tolomatic assumes no 
responsibility for its use or for any errors that 
may appear in this document. Tolomatic reserves 
the right to change the design or operation of the 
equipment described herein and any associated 
motion products without notice. Information in 
this document is subject to change without notice.

2 – Options & Instructions VRX 1825 Parts Sheet #1800-4005_01_VRXpsOBS

DISASSEMBly NOTE:
 VrX Ball Bearings (#4) are installed using retaining compound.  

additional force may be required to separate the Ball Bearings (#4) 
during disassembly.  also note that the Ball Bearing (#4) may stay 
attached to the rotor (#9) or to the Head (#5).

ASSEMBly INSTRuCTIONS – 100° ACTuATOR
1. Use teflon®-additive grease when lubrication is required.

2. lubricate and install small O-ring (#6) into groove in center bore of 
each Head (#5).

3. lubricate and install large O-ring (#7) into groove on face of each 
Head (#5).

4. lubricate rubber surfaces and insert two [2] Stators (#8) into one 
Head (#5) by aligning the dowel pins with the holes in the Head (#5).

5. lubricate rubber surfaces and insert rotor (#9) between the two [2] 
Stators (#8) and into the center bore of the Head (#5).

6. lightly lubricate the inside diameter of the tube (#10) and slide over 
the two [2] Stators (#8) and rotor (#9) until engaging the Head (#5).

7. align and install the other Head (#5) onto the dowel pins of the two [2] 
Stators ( #8) and the shaft of the rotor (#9) through the center bore.  
NOte:  assemble with the ports on the same side of both Heads (#5).

8. thread four [4] Shoulder Nuts (#2) half way onto each of the four [4] 
tie rods (#11) then insert each tie rod (#11) through the holes in 
both Heads (#5).

9. thread the remaining four [4] Shoulder Nuts (#2) onto the four [4] tie 
rods (#11).  Shoulder Nuts (#2) must be inserted into Head (#5) then 
threaded onto the tie rod (#11).

10. Use a criss-cross pattern to evenly tighten each of the Shoulder 
Nuts (#2).  torque Shoulder Nuts (#2) to 60 in-lbs 
(6.8 N-m).

11. Use retaining compound on the outside and inside diameter of each of 
the two [2] Ball Bearings (#4) then slide Ball Bearing (#4) over and into 
the bore of each Head (#5).  NOte: the Ball Bearing (#4) will bottom 
out on the rotor (#9) shaft not the bore in the Head (#5).

12. Install Bearing Cover (#3) onto each of the Heads (#5) using Flat Head 
Screws (#1). 

ASSEMBly INSTRuCTIONS – 280° ACTuATOR
1. Use teflon®-additive grease when lubrication is required.

2. lubricate and install small O-ring (#6) into groove in center bore of 
each Head (#5).

3. lubricate and install large O-ring (#7) into groove on face of each 
Head (#5).

4. lubricate rubber surfaces and insert Stator (#8) into Head (#5) by 
aligning the dowel pins with the holes in the Head (#5).

5. lubricate rubber surfaces and insert rotor (#9) next to the Stator (#8) 
and through the center bore of the Head (#5).  rotate rotor (#9) so 
vane is across from the Stator (#8).

6. lightly lubricate the inside diameter of the tube (#10) and slide over 
the Stator (#8) and rotor (#9) until engaging the Head (#5).

7. align and install the other Head (#5) onto the dowel pins of the 
Stator (#8) and the shaft of the rotor (#9) through the center bore.  
NOte:  assemble with the ports on the same side of both Heads (#5).

8. thread four [4] Shoulder Nuts (#2) half way onto each the four [4] tie 
rods (#11) then insert each tie rod (#11) through the holes in both 
Heads (#5).

1

2

3

4

5

6

7

8

9 10

1825 - 2 1/2" BORE

ADJUSTABLE STOPS

Adjustable Stop Assembly

ITEM PART NO. DESCRIPTION QTy.
1 1825-1035 Cap 1
2 1001-1153 SOCKet Head Cap SCrew 4
3 1825-1032 laBel 1
4 1825-1027 OUtSIde plate 1
5 1825-1030 StOp rINGS 2
6 1825-1033 SQUare KeY 1
7 1825-1034 Set SCrew 2
8 1825-1026 paddle 1
9 1825-1028 INSIde plate 1

10 1825-1011 BrONZe BUSHING 1

9. thread the remaining four [4] Shoulder 
Nuts (#2) onto the four [4] tie rods (#11).  
Shoulder Nuts (#2) must be inserted 
into Head (#5) then threaded onto tie 
rod (#11).

10. Use a criss-cross pattern to evenly tighten 
each of the Shoulder Nuts (#2).  torque 
Shoulder Nuts (#2) to 60 in-lbs (6.8 N-m).

11. Use retaining compound on the outside 
and inside diameter of the two [2] Ball 
Bearings (#4) then slide Ball Bearing (#4) 
over and into the bore of each Head (#5).  
NOte: the Ball Bearing (#4) will bottom 
out on the rotor (#9) shaft not the bore in 
the Head (#5).

12. Install Bearing Cover (#3) onto each of the 
Heads (#5) using Flat Head Screws (#1). 

 teflon® is a registered trademark of the 
e.I.dupont de Nemours Co., www.dupont.com

Assembly No.: 1825-9030


